


MX15/ MX19

Work Platform
Serial # 20000 - current

When contacting UpRight for service or parts informaticn, be sure to include the MODEL and SERIAL NUMBERS from the
equipment nameplate. Should the nameplate be missing, the SERIAL NUMBER is also stamped on top of the chassis
above the iront axle pivot.

(o]
° UpRight Inc.
1775 PARK 5T, SELMA CALIFORNIA 93662 USA

Modsl: Serial number:

GYW: _ibhs. Mig. date:

Occupants and equipmeont must not excead the rated wnrk[o‘ad

_—_ibs. Rated number of occupants: _____

Maximum platform height: 1t

Hominal system voltage: vide

Maximum wheel and/or outrigger load: Ihs.

This machine is manufactured to comply with ANSE A92.6-1999.
CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM 1S NOT ELECTRIGCALLY INSULATED

[¢]

o

Stamped Serial
Number

UpRight, Inc. o UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301

|
|
|
|
|
|
|
|
|
|

I
|
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
|

I



PARTS NMIANUAL

This document lists and illustrates the replaceable assemblies and parts of this product, as

manufactured by UpRight, Inc. Each parts list contains the component parts for that assembly.

TABLE OF CONTENTS
Final Assembly - MX15

Hose Kit Installation

0B5B00-030 . ... it e i e 2 065611-021 ... . i e 30
Final Assembly - MX19 Hydraulic Tank Assembly

CB5700-030 . .. ci i e i e e e 4 101182-00T .. . it it it e e e e 32
Final Assembly Wiring - MX15 Valve Block Assembly

065606-000 . ... ottt e e 6 113082-000 ... i i e 33
Final Assembly Wiring - MX19 Valve Biock

085606-00T . ...ttt i i e i e 8 101120122 .. e 34
Controller Assembly Power Unit Assembly

0BB013-018 ... i i e e e 10 T13065-000 ... ittt i i e e ey 36
PQ Controller Drive Motor Assembly

0B5512-000 . ... i e e e e e, 12 F13050-000 ... .t e e 37
Lower Controls (Wheel Cover Assembly) Steering Cylinder Assembly

0BB9B0-004 .. ... . i i e e it 13 T18051-000 ..t e e, 38
Basic Assembly - MX15 Depression Cylinder Assembly

065601-030 .. .. o i it it e e e 14 113083-000 ... .. i it cer e 39
Basic Assembly - MX19 Brake Cylinder Assembly

0856701-030 .. ...t e s e 16 113054-000 .. .t i i i e 40
Scissor Arm Assembly - MX15 Horn Assembly Cption

085605020 .. ... v i i i e e e 18 0BEBT14-020 ... i e e 41
Scissor Arm Assembly - MX19 Hour Meter/Low Voltage Indicator Option

OBB705-020 . . .0ttt st e 20 0B6613-020 ... .. e i i 42
Platform Guardrail Installation Removable Conltroller Option

0B5608-004 . .. ... i i et e 22 081898-001 .. i i i i i i e, 43
Deck Extension Assembly Label Installation - MX15

085614-000 . . ... .. i i i i i it e e 23 085612-083 ... . i e e e e 44
Proximity Switch Assembly Label Installation - MX19

0B7193-001 .. ... i i it ccnncanca e 24 0B5712-088 ... i i i e 44
Chassis Assembly

0B560R-030 . ... i e i e e 26
(060546-006 MX15/19 | Parts Manual Page 1




065600-030 Final Assembly - MX15

Final Assembly - MX15

065600-030

1| 065601-030 | BASIC ASSY 1 21 | 060569-006 [ SERVICE MANUAL i
2 | 065606-000 | FINAL ASSY WIRING - MX15 1 22 | 060546-C06 [ PARTS MANUAL :
3 | 069199-000 |CHARGER 1 23 | 060570-008 |USER MANUAL 1

7 | 066013-016 |CONTROLLER ASSEMBLY 1 26 | 065609-020 |CONTROL CABLE ASSY REF

9 | 015796-000 |BATTERY 6V ) 32 | 067336-000 | PLUG ASSY M 110Vac 2

10" | 065614-000 | EXTENSIGN DECK 1 35 | 067336-001 FPLUG ASSY FM 110Vac 1

11 | 065603-004 | PLATFORM/GUARDRAIL ASSY 1 37 { 029495-009 [WIRE AWG 14 GA 3 CONN. 37,

14 | 065611-021 [HOSE KIT / INST. 1 39 | 065980-004 |WHEEL COVER ASSY i

15 | 065615-023 JHYDRAULIC SCHEMATIG REF 41 | 020945-030 [LEVEL SENSOR ASSY i

16 | 065616-026 | ELECTRICAL SCHEMATIC REF 46 | 011252-012 | SCREW HHCS 1/4-20 X 1 /2 2

17 | 110020-010 [ MX SPECIFICATION SHEET REF 48 | 011252-006 | SCREW HHG 1/4-20UNC X 3/4 8
18 | 065612-033 [LABEL KIT / INSTALLATION 1 50 | 0+1238-004 |WASHER 1/4 LOCK 2 )
19 | 065746-002 | GONTROLLER GUIDE-WIDE 1 81 | 011240-004 | WASHER 1/4 STD FLAT 12

20 | 060540-001 [DOCUMENTATION KIT 1 52 | 811248-004 [NUT HEX ESNA 1/4-20UNC 8

Page 2 060546-006 MX15/19 | Parts Manual




065600-030 Final Assembly - MX15

060546-006 MX15/19 | Parts Manual Page 3




065700-030 Final Assembly - MX19

'Final Assembly - MX19

065700-030
1 | 665701-030 | BASIC ASSY 1 23 | 011240-006 IWASHER - 3/8 STD. FLAT 2
2 | 065605-001 |FINAL ASSY WIRING 1 24 | 011238-006 | LOCKWASHER - 3/8 SPLIT RING 2
3 | 069199-000 | CHARGER 1 25 | 011254-024 [SCREW - 3/8-16 UNC X 3 2
7 | 066013-018 [CONTROLLER ASSEMBLY 1 26 | 065600-021 |CONTROL CABLE ASSY REF
9 | 015796-000 | BATTERY 6 V ) 27 | 060546-006 | PARTS MANUAL 1
10 | 065614-000 [EXTENSION DECK i 28 | 060570-008 | ISER MANUAL 1
11 | 065603-004 |PLATFORM/GUARDRAIL ASSY 1 32 | 067336-000 [PLUG ASSY M 110Vac 2
14 | 065611-021 [HOSE KIT/ INST. 1 35 | 067336-001 [PLUG ASSY FM $10Vac 1
15 | 065615-023 |HYDRAULIC SCHEMATIC REF 37 | 029495-009 [WIRE AWG 14 GA 3 CONN. 37FL
16 | 085616-026 |ELECTRICAL SCHEMATIC REF 39 | 085980-004 |WHEEL COVER ASSY 1
17 | 110020-610 |MX SPECIFICATION SHEET REF 4 | 020945-030 ; LEVEL SENSOR ASSY 1
18 | 0B5712-033 [ LABEL KIT/ INSTALLATION 1 46 | 011252-012 JSCREW HHCS 1/4-20 X 1 172 2
19 | 065746-002 [ CONTROLLER GUIDE-WIDE 1 48 | 011252-006 | SCREW, 1/4-20UNC X 3/4 8
20 | 060540-001 | DOCUMENTATION KIT 1 50 [ 011238-004 |WASHER 1/4 LOCK 2
21 | 050565-006 | SERVICE MANUAL 3 51 [ 011240-004 [WASHER 1/4 STD FLAT 12
22 | 065963-002 | COUNTERWEIGHT - UPPER 1 52} 011248-004 NUT HEX ESNA 1/4-20UNC 8

Page 4 : 060546-006 MX15/19 1 Parts Manual



065700-030 Final Assembly - MX19

Page 5

060546-006 MXI15/19 | Parts Manual



065606-000 Final Assembly Wiring - MX15

Final Assembly Wiring - MX15

065606-000
1 | 065943-004 |WIRE HARNESS ASSY 1 9 | 101182-002 |CABLE ASSY W/CONNECTOR 1
2 | 062125-118 [CABLE ASSY X 118 1 10 | 016154-001 | COVER - BATTERY TERMINAL 10
3 | 064195-022 {CABLE ASSY X 22 1 11 ] 029601-039 [CONN. RING 5/16 10-12 3
4 | 054195-062 i CABLE ASSY X 62 1 13 | 065%42-003 |GABLE ASSY - VALVE BLOCK 1
5 | 0684195-015 jCABLE ASSY X 15 2 14 | 067340-00 | WIRE ASSY - LOWER CONTROLS 1
6 | 062125-018 [CABLE ASSY X 18 1 15 | 029601-021 JCONA. RING 3/8 10-12 3
7 | 101182-001 | CABLE ASSY W/CONNECTOR 1 16 | 065609-020 | CONTROL CABLE ASSY - MX15 1 _
8 | 082125-(H9 [CABLE ASSY X 19 1 t

Page 6 060546-006 MX15/19 | Parts Manual



065606-000 Final Assembly Wiring - MX15

14

LTI 9 MiELLIYE

.u_g
e

Page 7

060546-006 MX15/19 | Parts Manual



065606-001 Final Assembly Wiring - MX19

Final Assembly Wiring - MX19

065606-001

1TEM PART  DESCRIPTION
1} 065343-004 | WIRE HARNESS ASSY

113

062125-118 JCABLE ASSY X 118

064195-022 |CABLE ASSY X 22

064195-062 | CABLE ASSY X 62

064195-015 }CABLE ASSY X 15

062125-016 [CABLE ASSY X 16

101182-001 ;CABLE ASSY W/COANECTOR

TEM PART DESCRIPTION ary
9 | 101182-002 | CABLE ASSY W/CONNECTOR 1
10 | 010154-001 |GOVER - BATTERY TERMINAL 10
11 | 020601-039 [CONN. RING 5/16 10-12 3
13 | 065942-003 |CABLE ASSY - VALVE BLOCK 1
14 | 067340-001 | WIRE ASSY - LOWER CONTROLS 1
15 | 029601-021 JCONN. RING 3/8 10-12 3
16 | 065609-021 {CONTROL CABLE ASSY - MX1$ 1

Col~ijch|on|fooine

062125-019 | CABLE ASSY X 19

) N ) Y [P RS DN PR

Page 8

060546-006 MX15/19 | Parts Manual




Page 9

o
1’1 8 Adllve

it
Ao 9 agnve

M
O

065606-001 Final Assembly Wiring - MX19

I0NIND

060546-006 MX15/19 | Parts Manual



066013-018 Controller Assembly

Controller Assembly
066013-018

iTEM
1

PART
101188-010

DESCAIPTION
BOX CONTROLLER

ary

ITER
9

PART
068889-099

DESCAIPTEON oTY
WEATHERSTRIP#CCF 1-14-20 23FL

101223-003

GOVER GONTROLLER

11

(11761-004

SCREW MAGH SLOTTED TRUSS HD #10-24 X 172 4

066805-002

SWITGH SELECTOR-2 POSITION

13

101240-000

CABLE ASSY CONTROLLER

066805-008

SWITCH PUSH BUTTON

16

029925-010

GONN CABLE

066805-011

CONTACT NG

17

029938-003

LOCKNUT 374

066805-012

CONTACT NO - NC

18

067990-620

4 PIN RECEPTACLE

065512-000

CONTROLLER PO

19

067990-023

4 PIN WEDGE

| =~lfmjon ||| ra

063826-011

PLUG CAPLUG #CCF 1-14-20

LI e I TS Yy S

22

063956-003

ore [ e | ot [ | ]

CONN 12 PIN

Page 10

060546-006 MX15/19 | Parts Manual




066013-018 Controller Assembly
P
[IRECTIR
| PIN £ | COLDR FLACTION
i
L IBRN SPEED IITALT
2 [Bw JIYSTIOC PINER
3 | JIYSTICK FOVER
4 |(RWRED | REVERSE/TEWN
I S {VBK | ARARDAD
| 8 |. .
AR ET? BATFERY MEG.
g | STEER RIGHT
9 N STEER LEFT
10 [wirATl TRIGGER SK. DUTFUT (HA)
I 11 [vio PLATF®M POYER (24V OC)
| 2 . .

0P
CORECTIR vIg
[ 2T o WIATD
i n EHABLE
81817 SWITH
I
— 321
: R0 T
| w”““ 7 4
1 s
is 4 oo
5 v
L R R HALL EFFECT
: SINECTIR
[GRN, ot
Rl BED COMRILLER

RVALKN, 8 7716

BiK

RED

i_ﬁ e
)

BLUABLK

BLEAHT

GEN/BLE

GRY

1]
02 30 ALE
o1 40 K

VALK

RVBLK

RELAHT O3 20 Red

BLU/BLK-SPEED SIGNAL

K/WH T~ FORY,

GRN/BLK-STEER LEFT

GRN-STEER RIGHT

DRN-BLE

| 4

ORG/BLK

BT

/ LIFI/RIVE
SELECTIR

SYITiH

MOUNTING HARDWARE
SUPPLIED ¥ITH
CONTREELLER

E- STP
SYITEH

MK
BUAHT-IPTIIN

060546-006 MX15/19 1 Parts Manual

Page 11




065512-000 PO Controller

PQ Controller
065512-000

ITEM

1

PART HO.
063953-001

DESERIPTION
CAP, RUBBER

ory

065512-013

ROCKER, PIN

063953-007

SWITCH, INTERLOCK

065512-015

SWITCH, STEERING

065512-016

HANDLE HALF, RIGHT

065512-017

HANDLE HALF, LEFT

hat B R==0 <, 0 S KL L]

065512-018

BOOT, HANDLE

——tfen| | =

Page 12

060546-006 MX15/19 | Parts Manual




065980-004 Lower Controls (Wheel Cover Assembly)

Lower Controls (Wheel Cover Assembhly)

065980-004
FEM  PARTHO.  DESCRIPTION ary WEM  PARTHO.  DESCRIPTION ory
1 | 065979-001 | WHEEL COVER WELDMENT 1 B | 029939-003 | LOCKNUT 3/4 NPT 1
2 | 066805-004 | KEYSWITCH 1 § | 029872-000 | BOOT SWITCH COVER 1
3 | 068582-005 | CIRGUIT BREAKER 1 10 | 015752-000 | HOURMETER 1
4 | 066805-011 {SWITCH CONTACT BLOCK 1 11 | 066805-010 {SWITCH CONTACT N.O. 2
5 | 012798-G00 | SWITCH TOGGLE ] 12 | 065%978-060 | COVER 1
6 | 086805-006 | SWITCH HEAD MUSHROOM 1 13 | 011811-006 | SCREW SLFTP F HWH 10-32 X 3/4 4
7| 629925-010 FCONNECTOR CABLE 1
LIFT
FIR WTER -5 BIiCH S S
[
N 1 g
o) 1B 3 5
O OF]
Q T

060546-006 MX15/19 | Parts Manual

Page 13




065601-030 Basic Assembly - MX15

Basic Assembly - MX15

FFEM
15

PART
011240-006

DESCRIPTION
WASHER 3/8 STD FLAT

=
-l
=

16

011238-006

LOCK WASHER - 3/8° SPLIT RING

17

011828-022

CARRIAGE BOLT 1/4-20 X 2-3/4 PLATED

18

066307-006

LADDER WELDMENT - MX15

19

011248-004

LOCKNUT 1/4-20 UNG ESNA

20

011786-007

BUSHING - MACHINERY

21

865764-000

SCISSOR CHOCK WELDMENT X15/19

22

011256-012

SCREW HHG 1/2-13UNG X1 1/2

23

011240-008

WASHER 1/2 STD FLAT

24

(11248-008

LOCKNUT 1/2-13 UNC ESNA

25

067318-000

SWITCH BRACKET

26

067193-001

SWITCH ASSY

bRt B - =0 S5 e L BN g O .

27

011252-006

SCREW - 1/4-20 UNG X 3/4

065601-030

ITEM PART DESGRIPTIOH ary
1 | 065602-030 jCHASSIS ASS'Y 1
2 | 065605-020 | SCISSOR ARM ASS'Y- X15 1
3 | 066250-001 | PLATFORM WELDMENT 1
4 | 065698-G00 | LOWER PIVOT PIN WELDMENT 4
5 | 065726-000 | SLIDE PAD 8
6 | 065728-000 | DECK BRACKET L.H. 1
7 | 065727-000 | DECK BRACKET R.H. 1
8 | 014027-006 | SCREW HHD SLFTP 1/4-28 x 3/4 4
9 | 011738-020 |ROLLPIN 3/8 DIA. x 2 1/2 4
10 | 014066-008 | SCREW SLFTP 1/4-AB x 1 16
11 | 085754-006 |EMERGENCY LOWERING CABLE 1
12 | 065937-001 {BEARING RETENTION ANGLE 2
13 | 011254-034 | SCREW HHG 3/8-16UNG X 4 1/4 2
14 | 611254-014 | SCREW HHC 3/8-16UNC X 1 3/4 4

Page 14

060546-006 MX15/19 | Parts Manual




065601-030 Basic Assembly - MX15

—
=1
=L
[
&
[
=
=
=
pr
=
-
—
=
£

Page 15

060546-006 MX15/19 | Parts Manual



065701-030 Basic Assembly - MX19

Basic Assembly - MX19

065701-030

JTEM PART  DESCRIPTION
1 i 085802-030 [CHASSIS ASS'Y

ary

ER
16

PARE
011240-006

DESCRIPTIOR
WASHER 3/8 STD FLAT

=
=
=

085705-020 | SCISSOR ARM ASSY X198

16

011238-006

LOCK WASHER - 3/8” SPLIT RING

066250-001 | PLATFORM WELDMENT

17

011829-022

CARRIAGE BOLT 1/4-20 X 2-3/4 PLATED

065698-000 | LOWER PIVOT PIN WELDMENT

18

066307-005

LADDER WELDMENT

19

011248-004

LOGKNUT 1/4-20 UNG ESNA

065728-000 |DECK BRAGKET L.H.

20

011 786-607

BUSHING - MACHINERY

(65727-000 {DECK BRAGKET R.H.

21

065764-000

SCISSOR CHOCK WELDMENT X15/19

2
3
4
5 | 065726-000 |SLIDE PAD
6
i
8

614027-006 F SCREW HHD SLFTP 1/4-28 x 3/4

22

§11256-012

SCREW HHC 1/2-13UNG X 1 1/2

9 | 011735-020 FROLLPIN 3/8 DIA. x 2 1/2

2

011240-008

WASHER 172 STD FLAT

10 | 014066-008 | SCREW SLFTP 1/4-AB x 1

24

(11248-008

LOGKNUT 1/2-13 UNG ESNA

11 { 065754-006 [EMERGENGY LOWERING CABLE

25

067318-000

SWITCH BRACKET

12 { 065937-001 | BEARING RETENTION ANGLE

26

067193-001

SWITCH ASSY

13 | 011254-034 | SCREW HHE 3/8-16UNG X4 1/4

27

011252-006

SCREW - 1/4-20 UNG X 3/4

L el Bl BN B2 B Bl L A Ul G o) N

14 | 011264-014 | SCREW HHG 3/8-16UNC X 1 3/4

EN LIRS I - RUN B P -0 N P )

Page 16

060546-006 MX15/19 | Parts Manual




065701-030 Basic Assembly - MX19

SWITCH MOUNT DETAIL

060546-006 MX15/19 | Parts Manual Page 17




065605-020 Scissor Arm Assembly - MX15

Scissor Arm Assembly - MX15

065605-020

ITEM

e

PART
065640-000

DESCRIPTION
INNER ARM WELDMENT

ary

085671-000

OQUTER BEAM EWLDMENT R.H.

065672-000

GUTER BEAM WELDMENT LH.

865675-001

QUTER BEAM WELDMENT

G65677-000

INNER CENTER BEAM WELDMENT

(065687-000

CABLE GUIDE

065696-000

CYLINDER PIN WELDMENT

065697-000

PIN KEEPER WELDMENT

P PO fwkf— | PR BDE—

Ol =J{ch || dm L3R

065920-060

PIVOT PIN WELDMENT

-t
L]

—
(=]

065372021

LiFT GYLENDER ASSY.

—t

065372-012

SEAL KIT, LIFT CYLINDER

011248-004

EOGKNUT 1/4-20UNG HEX

—

12

066183-002

BUSHING

—
e

ITEM PART DESCRIPTHIN ary
14 | 011253-024 | SCREW 5/16-18UNC HHG X 3 3
16 | 011253-022 | SCREW 5/16-18BUNC HHC X 2 3/4 1
16 | 011254-026 | SCREW 3/8-16UNC HHC X 3 1/4 2
17 011248-005 {LOCKNUT 5/16-18UNG HEX 14
19 | 065688-600 {GUARD RIVET 2
21 | 011248-006 | LOCKNUT 3/8-16UNC HEX 2
22 1 012004-004 IPLUG #4 REF
23 | 012004-006 {PLUG #6 REF
25 | 066179-000 jVAIVE REF
26 | 011941-005 {FITTING 6MB-6MJ ST REF
27 | 015918-G01 | ORIFIGE #840 REF
25 | 05133-000 {SPRING REF
29 | 013919-008 |CLAMP 3

13

(65640-001

INNER ARM WELDMENT

i

Page 18

060546-006 MX15/19 | Parts Manual




065605-020 Scissor Arm Assembly - MX15

NOTES: A\ COAT PINS(T)B) WITH NEVER SIEZE BEFLRE INSTALLING

/2\ DAUBLER PLATES ON ITEM #4 TO BE
FACING TO THE INSIOE.

A\ 66183-001 RUSHING SUPPLIED WITH ITEM (T) BY VENOIR.

SIPRLIED
¥/TTEH #10

S ' L~

{12) (INSTALL INSIDE)

060546-006 MX15/19 | Parts Manual Page 19




065705-020 Scissor Arm Assembly - MX19

Scissor Arm Assembly - MX19

065705-020
HEM PART DESCRiPTION . oTY ITEM PART DESGRIPTION ary
1 | 065640-601 |INNER ARM WELDMENT 1 16 | 011254-026 | SCREW 3/8-16UKC HHC X 3 1/4 2
2 | 065671-000 [OUTER BEAM WELDMENT R.H. 3 17 | 011248-005 | LOGKNUT 5/16-18UNC HEX 20
3 | 065672-000 | OUTER BEAM WELDMENT L.H. 7 18 | 065722-000 |INNER BEAM WELDMENT 1
4 | 085675-000 [OUTER BEAM WELDMENT 4 19 | D65688-000 |GUARD RIVET 2
5 | 065677-000 [INNER CENTER BEAM WELDMENT 1 20 _| 065750-000 | GYLINDER PIN WELDMENT i
6 | 086687-000 |CABLE GUIDE 1 21 | 011248-006 | LOCKNLIT 3/8-16UNG HEX 2
7 | 085696-000 [CYLINDER PIN WELDMENT i 22 | 012004-004 |PLUG #4 REF
8@ | 065697-000 | PIN KEEPER WELDMENT P 23 | 012004-006 [ PLUG #6 REF {
9 | 065721-000 | UPPER BEAM WELDMENT 1 24 | 065920-000 |PIVOT PIN WELDMENT 18
10 | 065372021 |LIFT CYLINDER ASSY, 1 25 | 066179-000 |VALVE REF
(65372-012 | SEAL KIT, LIFT CYLINDER 26 | 011941-005 [FITTING 6MB-6MJ ST REF
11 | 011248-004 {LOCKNUT 1/4-20UNC HEX 1 27 | 015918-001 | ORIFICE REF
12 | 066183-602 |BUSHING 20 26 | 05133-000 |SPRING REF _
14 | 011253-024 | SCREW 5/16-18UNGC HHC X 3 ) 25 | 013919-000 |CLAMP 4 .
15 | 011253-022 [ SCREW 5/16-18UNG HHC X 2 3/4 16

Page 20 060546-006 MX15/19 | Parts Manual



065705-020 Scissor Arm Assembly - MX19

DOUBLER PLATE 0N ITEM #4
10 BE FACING INSIOE.

T Pvs (8) , @0, (1,5 &) vt
*NEVER SIEZE" BEFCRE DNSTALLING.

66183-001 BUSHING SLPPLIED WITH ITEM 10, BY VENOGR,

SPALIED
¥/ITEM #10

/’—‘\/\/'_*-\

060546-006 MX15/19 | Parts Manual Page 21




(165603-004 Platform Guardrail Installation

Platform Guardrail Installation
065603-004

1 | 086171-003 | TAP BOLY 3/8-16 X 2 (FULL THREAD) 10 | 063133-003 | CHAIN ASSY

066692-022 [FOAM TUBING 11 | 015748-002 | REPAIR LINK

3570-000 [RETAINING PIN ASSY 12 | 011248-005 [NUT 5/16-18

066498-000 | WELDMENT, GATE LATCH 14 | 011253-018 | SCREW 5/16-18 HHG X 2 1/4
066257-007 { WELDMENT SIDE RAIL 17 | 011264-018 | SCREW 3/8-16 HHG X 2 1/4
066261-001 [ WELDMENT, END RAIL 20 | (411248-006 | NUT 3/8-16 HEX
065987-000 | CAPLUG BEARING

POERS| ] ol | = | &

Wwico|~|h| & {to
PR =M P R | | B

NETE:

RETAIN BEARING WITH 3H# 9472E X 172
TAPE ADHESIVE (BFT).

Page 22 060546-006 MXI15/19 | Parts Manual



065614-000 Deck Extension Assembly .

Deck Extension Assembly
065614-000

iTEM PARE DESCRIPTAON

=
—
Ld

PAR

DESCRIPEIG

0

1 | 066251-001 |WELDMENT DECK EXT. 1 13 | 065088-099 | TAPE UHMW 1" FT 3
2 | 066198-000 | WEAR PAD 3 14 | 026553-004 {RIVET 3/16 DIA X 3/8 GRIP 2
J | 066193-000 [STOP 2 15 | 026553-008 [RIVET 3/16 DIA X 1/2 GRIP 8
4 | 066176-000 | WEAR PAD ] 18 | 011254-016 | SCREW HHC 3/8-16 X 2 2
6§ 026553-002 jRIVET 3/16 DIA X 126-.250 4 19 | 011254-(14 | SCREW HHG 3/8-16 X 1 3/4 6
7| 066195-000 | PLATFORM ROLLER 4 20 | 011252-006 [SCREW HHE 1/4-20 X 3/4 8
8 | 066407-011 [BRACKET 2 21 | 066171-003 | BOLT TAP 3/8-16UNC X 2 4
9 | (66256-000 | WELDMENT ROLLER MOUNT 2 24 1 011240-004 |WASHER 1/4 FLAT 16
10 | 067185-000 | WELDMENT DECK STOP 1 25 | 011238-006 FWASHER 3/8 LOCK 8
12 ] 066260-001 [WELDMENT EXT, RAIL X15 1 26 | 014996-020 | WASHER SAE 1-1/4 ZINC PLAJED §

T MOUNT TN LPPER HILES

060546-006 MXI15/19 ) Parts Manual

Page 23




067193-001 Proximity Switch Assembly

Proximity Switch Assembly

067193-001

ITER PART DESCAIPTEON Ay

1 REF. PROX. SWITCH, LOCON IKCT3014 1

2 | 067456-000 [CGNNECTOR, DEUTSCH #DT06-3S5-P012 1

3 | 067456-002 | LOCKING WEDGE, DEUTSCH #W3S-P012 1

4 | 067456-005 [ BOOT, DEUTSCH #0735-BT 1

5 | 068762-003 | CONTACT, DEUTSCH #0462-201-16141 3

18
SEE DETAIL
BLU 20 GA
BLK 20 GA
BRN 20 GA

"ﬁ / DEUTSCH CONNECTOR DETAIL

Page 24 060546-006 MX15/19 | Parts Manual




NOTES:

060546-006 MX15/19 | Parts Manual Page 25




065602-030 Chassis Assembly

Chassis Assembly

065602-030
| RIPTIO} 0 ITEM PART DESCRIPTION ary
1 | 065620-020 | CHASSIS WELDMENT X15 1 18 | 065650-001 | FRAY WELDMENT R.H. X15/19 1 {
2 | 065690-010 | YOKE WELDMENT R.H. X15 1 19 | 010149-000 | FUSE BLGCK 1
3 | 065691-010 [YOKE WELDMENT LH. X15 1 20 | 010148-001 [FUSE 175 AMP, 1
4 | 113051-000 [ STEERING CYLINDER ASSEMBLY 1 21 | 065733-000 jTHRUST PAD 1/4 UHMW 2
5 | 027931-072 | BEARING ) 22 | 065800-000 [WELDMENT, STEER PIN 2
6 | 027931-050 |BEARING 4 23 | 085731-000 [ STEER LINK X15/19 2
7 | 027931-022 | REARING 4 24 | 085732-000 [STEER GUIDE 2
8 | 113050-000 | DRIVE MOTOR ASSEMBLY 2 25 | 011248-002 [LOCK NUT 8-32 8 {
9 | 065743-005 | DRIVE WHEEL 3 26 | 005299-000 | LATCH TOGGLE 2
10 | 011273-006 | NUT HEX 3/8-16 JAM P 27 | 011708-006 | SCREW MACH RD HD 8-32 x 3/4 &
11 | 013315-010 [RING, RETAINING “F* 3 28 | 011248-005 [LOCK NUT 5/16-18 2 ;
12 | 063728-001 | SLIDE BLOCK 2 20 | 011240-005 |WASHER FLAT STD 5/16 4 '
13 | 011254-032 [ SCREW HHC 3/8-16 x 4 3 30 | 011256-026 | SCREW HHC 1/2-13 x3-1/4 3 {
14 | 011782-010 | THRUST WASHER 1/2 X 7/8 X 3/16 LG 3 31 | 011248-008|LOCK NUT 1/2-13 3
15 | 026553-004 |RVT POP 3716 DiA. .25-.38 GRIP B 32 | 066807-001 | ALARM DUAL TONE 1
16 | 011705-016 [SCREW SET 3/8-16 x 1 HEX S0C 2 33 | 010122-001 [ SOLENOID RELAY, MOTOR 1 [
17 | 064754-000 | SPACER LATCH 2

Page 26 060546-006 MX15/19 | Parts Manual



L

065602-030 Chassis Assembly

Brawing #1 of 3

NOTES:

A 1*-20 UNF SLGTTEQ NUT & 18" COTTER PIN INCLUDED WITH
C(ITEM B) DRIVE MOTOR. CLEAN MOTOR SHAFT AND HUB BORE
LUBRICATE NJT FACE AND THREADS. TORBUE NUTS 70 75 1S
FT.-LBS. AFTER TORGUEING NUTS, MASK ARCUND MUT AND COTTER
PIN AND PAINT NUT, COTTER PIN, AND SHAFT SILVER

Z.?S WHEN INSTALLING REAR WHEELS (ITEM 2033, TIGHTEN
CASTLE HUTS SNUGLY, THEN BACK-OFF NUT LNTIL WHEEL
THRNS FREELY. INSTALL COTTER PIN

A INSTALL BOLTS AS SHOWN TO REDUCE HYDRAULIC HOSE DAMAGE

LOCKTITE (B0 GREEMN) BEARINGS <ITEM G) TG CHASSIS

A LNLESS BTHERWISE NOTED, TOROUE FASTENERS PER
UPRIGHT SPEC. #3053, TORMUE FITIINGS PER LPRIGHT
SPEC #1086

SEVCON DIPP SWITCH SETTINGS BELOW.

Wi|2|3]|4]|5|6]7;18
GFF|OFF |OFF [ BN JOFF|ON | OFF[ON

060546-006 MX15/19 | Parts Manual Page 27




065602-030 Chassis Assembly

Drawing #2 of 3

DESCRIPTEON 0 ITEM PART DESCRIPTHON ary
201 | 101152-001 |HYDRAULIC TANK ASS'Y X15 1 210 | 011240-004 | WASHER FLAT STD 1/4 9
203 | 065744-021 | IDLER WHEEL ASSEMBLY 5 211 | 015945-016 |NUT SLOTTED HEX JAM 1-14 UNF 2
204 | 065657-002 [ TRAY WELDMENT LH. 1 212 | (11754-012 |COTTER PIN 5/32 x 1-1/2 4
205 | 011254-010 {SCREW HHC 3/8-16 X § 14 8 213 | £11240-006 | WASHER FLAT STD 3/8 20
206 | 085979-002 | WHEEL COVER WELDMENT L.H. 1 214 | 011248-006 {LOCK NUT 3/8-16 14
207 | 065270-000 [FORKLIFT POCKET i 215 | 063329-008 |WASHER, FLAF 1”1.0. 11/2°0.D. 2
208 | 113052-000 | VALVE BLOCK ASSEMBLY [ 216 | 011252-040 | SCREW HHC 1/4-20 UNC X 5 3
209 | 011248-004 [LOCK NUT 1/4-20 11

Page 28 060546-006 MX15/19 | Parés Manual




065602-030 Chassis Assembly

Drawing #3 of 3

ITEM PART DESCRIPTIGN ary iTER PART DESCRIPTION ary
301 | 065678-000 | BRAKE PIVOT WELDMENT 1 318 | 012553-012 {SCREW, SOGKET HD 1/4-20UNG X 1-1/2 2
302 | 011753-012 JGOTTER PIN 1/8 X 1 1/2 6 320 § 063559-006 | SHOULDER BOLY 3/8x 2 1
203 | 665685-000 [ BRAKE AGTUATOR WELDMENT 7 321 | 065264-000 { PLATE - CIRCUIT BOARD 1
304 | 113055-000 | POWER UNIT ASSEMBLY 1 322 | 011848-036 |CLEVISPIN5/8X 2 1/4 2
305 | 113054-000 | YL, ASSEMBLY - BRAKE 1 323 1 011780-040 | BEARING 5/8 X 1316 X 1/2 LG 4
306 | 027931-071 [ BEARING 2 324 | 014996-010 | WASHER 5/8 SAE FLAT PLATED 8
307 | 065984-000 | HEAT SINK 1 325 § 113053-000 {CYL. ASSY - DEPRESSION RAIL 2
308 | 066322-000 | GYLINDER LINK 3 326 | 065071-020 | DEPRESSION RAIL WELDMENT LH. i
310 | 066096-020 | SCREW 1/2-13UNC SGHD x 2 172 3 327 | 065971-021 | DEPRESSION RAIL WELDMENT R.H. 1
311 | 011246-005 [ LOCK NUT 5/16-18 THIN 1 328 | 065708-001 JCIRCUIT BOARD 1
312 | 011254-004 | SCREW HHC 3/8-16 X 1/2 ] 329 | 065708-001 [MOTOR CONTROL i
313 | 011757-010 |COTTER RUE RING ] 330 | 011848-019 |CLEVIS PIN 3/4 X 2 1/2 2
314 | 011254-020 | SCREW HHC 3/8-16 x 2-1/2 2 331 | (SEE FINAL) |LEVEL SENSOR REF
315 | 011848-041 [CLEVIS PIN 3/4 x 2 i 332 | 011240-006 | 3/8 FLAT WASHER 4
316 | 011273-008 | NUT 1/2-13 JAM HEX 1

NOTE: PARTS HAVE BEEN
REMOVED Tl SHOW ASSEMBLY

060546-006 MX15/19 | Parts Manual Page 29



065611-021 Hose Kit Installation

Hose Kit Installation

065611-021
ITEM PART DESERIPTIONR aty IKEM PART DESERIPTION ary
1| 101244-037 [HOSE ASSY 3/8 X 37 (BFJX-6RJX) 1 14 | 061789-017 |HOSE ASSY 314 X 17 1/2 (12RJX-12MP) 1
2 | 101243-034 [HOSE ASSY 3/8 X 34 (6FJX-6FJX X 00) 2 15 | 684156-021 | HOSE ASSY 1/2 x 42 (8FJX-8FJX) 1
3 | 068965-150 |HOSE ASSY 3/8 X 150 (BFJX-GFJIX X 90) 1 17| 107095-038 | HOSE ASSY 1/4 X 38 (4FJX-4FJX00) 1
5 | 107096-013 |HOSE ASSY 3/8 X 13 (6FJX-BRJX X 90) 1 19 | 107095032 [HOSE ASSY 1/4 X 32 1
8 | 107095-054 {HOSE ASSY 1/4 X 54 (4FJX-4FJX X 90) 1 19 | 107095-032 | (4FIX-4FJX X 90} i
11 | 107095-031 [HOSE ASSY 1/4 X 31 {(4FX-4FIX X 80) 2 20 | 107095-037 JHOSE ASSY 1/4 X 37 2
12 | 061351-045 |HOSE ASSY 1/8 X 13 (4FJX-AFIX) 1 20 | 107095-037 | (4FJX-4FJX X 90) 2

Page 30

060546-006 MX15/19 | Parts Manual




065611-021 Hose Kit Installation

W
AUDH NIESS3REN
37130

RN o—_1 e

1INN
43N

Page 31

H )

bS] . REEIS
iciy)

ML O ©

]

A
ELNE 1)

T
NOISS34d0

060546-006 MX15/12 | Parts Manual




101152-001 Hydraulic Tank Assembly

Hydraulic Tank Assembly
101152-001

HEM PART DESCRIPTION o1y
1 1 101056-001 | TANK, HYDRAULIC
021305-006 | PLUG, MAGNETIC
051818-000 | STRAINER, SUCTION
011940-006 | FITTING ELBOW, 4MP-6MJ
011930-006 | FEFTING, BMP-8MS
068982-001 {HYDRAULIC TANK LID

[t | | | et |

(== L F R ) G ]

Page 32 060546-006 MX15/19 | Parts Manual




113052-000 Valve Block Assembly

Valve Block Assembly
113052-000

HEM PART DLSCRIPTION ary
1 | 101120-122 {VALVE BLOCK ASSY.

011940-016 | FITTING, BMJ-12MP 90 DEG

005154-001 |FILTER

011941-005 [ FITTING, 6MB-6MJ

064170-003 {FITTING, 8MB-8FJX

[Sal - E AR RN

— | o]

060546-006 MX15/19 | Parts Manual Page 33




101120-122 Valve Block

Valve Block

ITEM

PART

BESCRIPTION

=]
-
-

101120-122
FTEM PART DESCRiPTION 0Ty,
1 100020-040 {CONTROL VALVE BLOCK 1
2 012004-002 {FITFING #2 PLUG 9
3 012004-004 [FITTING #4 PLUG 15
4 1 011941-005 [FTTING STRAIGHT 6MB - 6MJ 4
5 011941-001 [FITTING STR 4MB8H - 4MJ 4
6 0120604-006 [FITTING PLUG #6 6
7 031006-004 |FITTING STR 4MB-4MJ W/.031 ORIFICE 3
8 064170-005 |FITTING 8MB-8RIX 1
g 660390-017 |RELIEF VALVE, STEERING 1
10 | 060390-025 |RELIEF VALVE, MAIN 1
11 | 063923-006 |2 POS - 4 WAY SOLENGID W/ COIL 1
12 | 101120-033 |COIL 2

13 | 064845-000 [3 POS - 4 WAY SOLENOID W/ COILS 1
14 | 101120-035 [COUNTERBALANCE VALVE 2
15 | 060390-025 |VALVE RELIEF 1
16 | 020021-008 [FITTING PLUG #8 1
17 | 064843-000 |FLOW DIVIDER VALVE 1
18 | 083973-001 {2 POS POPPET VALVE W/ COIL 1
19 | 161120-033 |COIL i
20 | 012004-008 |FITTING, #8 PLUG 1
21 | 063863-00t [FITTING GAUGE 1
22 | 864841-000 JCHECK VALVE ¥
23 { 083923021 |3 POS - 4 WAY SOLENOID W/ COILS 1
24 | (20021-004 [FITTING, HEX PLUG #4 1

Page 34

060546-006 MXI15/19 | Parts Manual




1(1120-122 Valve Block

STEERING VALVE @\SFE AOTE |

LIFT VALVE

-~

ﬂ
1

GAGE PORT /!
(@) | e

> 1 27

IRIVE RV
FWO/REY

SEE MITE | (12) NOTE:
I, COIL DRIENTEQ MITH SPADES MAY FREH WORK PORTS,

060546-006 MX15/19 | Parts Manual Page 35




113055-000 Power Unit Assembly

Power Unit Assembly
113055-000

iTEM PART DESCRIPTION
1 | 101230-000 [POWER UNIT
2 | 011941-012 JHITTING, 8MB-12M4
3 | 011937-007 [FITTING, 12RIX-12M 90
4 | 011934-004 [FITTING, 6MB-6M. 90

ary

| d ] |

Page 36 060546-006 MX15/19 | Parts Manual




113050-000 Drive Motor Assembly
Drive Motor Assembly

113050-000

ITEM PART DESCRIPTION ary
1| 101125-000 [MOTOR - DRIVE i
2_| 011935-003 [FITTING, 6MB-6Mdd5 2

060546-006 MX15/19 | Parts Manual Page 37




113051-000 Steering Cylinder Assembly
Steering Cylinder Assembhly

113051-000

HTEM PART DESCRIPTION

1 | 085371-000 | STEERING CYLINDER
* | 085371-011 |SEALKIT

2 | 011941-001 [FITTING, 4MB-4MJ

oy

Page 38

060546-006 MX15/19 | Parts Manual




113053-000 Depression Cylinder Assembly

Depression Gylinder Assembly
113053-000

ITERY PARF DESCRIPTION ary
1 [ 685870-001 |HYDRAULIC CYLINDER
* | 085970-001 |SEALKIT

2 | 063973-001 | VALVE, SOLENOID

3 | 011934-001 [FTTING, 4MB-4MJS0

FaCR S Iy e

060546-006 MX15/19 | Parts Manual FPgge 39




113054-000 Brake Cylinder Assembly
Brake Cylinder Assembly
113054-000

066604-0041 [CYLINDER

066604-011 | SEALKIT
2} 011934-003 {FITTING, 6MB-4MJ90

2@

Page 40

060546-006 MX15/19 | Parts Manual




066614-020 Horn Assembly Option

Horn Assembly Option

ITEM

PARE

DESCRIPTION

ary

066614-020
ITEM PART BDESCRIPTION ary
1 - GONTROL MODULE ASSEMBLY REF

2 1066807-003 {HCRN, 24 VDC 1

3 {066805-018 {SWITCH, PUSH BUTTON 6E 1

4 { 066805-010 FCONTACT BLOCK NO 1

5 1 029620-002 CONNEGTOR, BUTT 16-14 GA 1

6 | 029601-013 [ CONNECTOR, RING TERMINAL 4
7 | 029453-099 |WIRE, 16 AWG BLUE 41
§ | 029452-099 | WIRE, 16 AWG BLACK 4 FT
9 - GONTROLLER ASSY REF
10 | 041252-006 | SCREW HHC 1/4-20 X 3/4 1

060546-006 MX15/19 | Parts Manual

Page 41




066613-020 Hour Meter/Low Voltage Indicator Option
Hour Meter/Low Voltage Indicator Option

066613-020
ITem PARY BESCRIPTION (134
1 | 629058-000 | HR/LOW VOLTAGE IND. 1

METER
INSTALLATIEN

MOUNTING CLIP REF

REAR VIEW OF
MOTOR RELAY \

ala

B CIREUIT

BOARD

JH LOWER CINTRQ.
WIRIHG HARMESS

LOWER CONTROLS

FPage 42 060546-006 MX15/19 | Parts Manual




061898-001 Removable Controller Option
Removahle Gontroller Option

061898-001
1 | 028800-003 {PLUG CONNEGCTOR {FEMALE) 1 8 | 030719-001 | 110 VAC BRAGKET 1
2 | 028800-004 | PIN CONTACT (MALE) 5 9 | 030719-002 |AIR BRACKET WELDMENT 1
3 | 028800-015 [ PLUG SEALING T 10 | 011254-016 | SCREW HHG GRDS 3/8-16UNC X 2 4
4 | 028800-016 | RECEPTACLE CONNECTOR W/ CLAMP (MALE) 1 11| 011240-006 | WASHER 3/8 STD FLAT 4
5 | 028800-005 | SOCKET CONTACT (FEMALE) 15 12 { 011248-006 | NUT HEX ESNA 3/6-16 2
NITES
1. CUT OFF CONTROL CABLE 14 INCHES BELOW STRAIN RELIEF CN CONTROLLER, 6. CRIMP PINS ¢ 7BB00-084) [INTR WIRE ENDS AMD INSERT INTD COMNECTER
2. (T (LTER CABEL COVER OF LINCAGE CABEL BACK APPROKTMATELY 1-1/2 TNCH (2830C-003). REF. VIEW C-L.
AND STRIP APPRIXIMATELY 14 INCH OF EACH END. 7, CLAMP BOOT TO CONNECTOR,
3. (RIMP SOCKETS ¢ 28BC0-C0S ) CNTO WIRE ENDS AND INSERT INTZ COMMECTIR B, COMMECT CONTRGLLER AND TEST MACHINE FOR PROPER FUNCTION,
(28400-016). ReF. VIEW 88, U, USE TERMINAL * H * FIR HORN OPTION CR 1€ AU WIRE 1S RECUIIRED.
+ iﬂg ?{;ﬁ ,Eé;'ﬁhﬁﬂﬁﬁ%ﬂ”}ﬁ&%ﬁ E{:EHBQ%‘APPRQXIWE” [-172 IiEH 10, ITEM #8 THRU 12 REGD ONLY FOR {10 VAC AND/IR AIR TO PLATFOR, ,
5. SLIDE BOOT AND CLAMP (NI CABLE.
$10 VAC TO PLATFORM
; L]
10 CONTROLLER
e
FEMALE
IR 70 PLATFORM
) ROUTE
g SAME AS
SEE NOTE #0 - NORMAL
YHTABLK
WHT
BLY
BLU
WHT/BLK
GRIAMT R
RED/BLK RED/BLY
SLUHT i GRMA¥HT
SEE MNE 9 GRN/BLK e
GRIVELK GATE JNTERLOCK OPT. WHT
BLK RED
20 BLK
REQ/WHT
ST, DECK EXT. DPTICH VHT GATE INTERLOCK OPT, REQAHT
X2MMNY  BK RGABK VALK BLK SET, CECK EXT. UPT X 20N DY

BLK GATE TWTERLOCK COPT, GATE INTERLOX [PT. BLX AT

WHT SFT, GECK EXT. OPT X 20N DMLY

BT WHT ST DECK DFT. BB
Y20N DY -
VIEW [-C
VIEW B-B
MOALLE END CONTROLLER END

060546-006 MX15/19 | Parts Manual Page 43




061898-001 Label Installation - MX15

Label Installation - MX15

Label Installation - MX19

065612-033 065712-033
ITEM PART DESCRIPTION ary ITEM PART HSCRIPTION ary
i 061683-004 [LABEE UPRIGHT 2 1 061683-004 || ABEL UPRIGHT 2
2 051684-022 [LABEL MX 15 2 2 061684-023 |LABEL MX 19 2
3 061683-014 |LABEL UPRIGHT 2 3 (61663-014 [LABEL UPRIGHT 2
4 056550-060 | LABEL DANGER i 4 066550-000 |LABEL DANGER 1
5 060577-004 JANSI MANUAL i 5 0605677-004 | ANSE MANUAL 1
8 010076-000 | MANUAL GASE 1 & 010076-000 [ MANUAL CASE 1
8 011248-004  [LOCKNUT 1/4-20UNS HEX 4 8 011248-004 [LOCKKUT 1/4-20tING HEX 4
9 011252-006  [SGREW 1/4-20UNC HHC X 3/4 4 g 011252-006 |SCREW 1/4-20LING HHC X 3/4 4
10 (011240-004 |WASHER 1/4 STD FLAT 4 10 011240-004 [WASHER 1/4 STD FLAT 4
1t 066559-000 |LABEL CONTROLS 1 1 0665659-000 |LABEL CONTROLS 1
12 101251-G00  1LABEL MAX | DAD DECK EXT. 1 12 101251-000 |{LABEL MAX LOAD DECK EXT 1
13 066552-000 {LABEL WARNING 2 13 066552-000 | LABEL WARNING 2
14 0B66553-003 | LABEE. WARNING KEEP CLEAR 2 14 066553-003 | LABEL WARNING KEEP CLEAR 2
15 066554-000  [LABEL CAUTION 1 15 066554-000 [LABFL CAUTION 1
16 066555-000 [LABEL CAUTION 1 16 086555-000 [LABEL CAUTION 1
17 066566-000 | LABEL CAUTION 1 i7 0§6556-000 |LABEL CAUTION 1
18 101250-001 |LABEL MAX LOAD PLATFORM 2 18 101250-000 |LABEL MAX LOAD PLATFORM 2
19 066558-000 |LABEL FMERG. LOWERING 1 19 (66558-000 |[LABEL EMERG. LOWERING 1
20 101222-004 {LABEL CONTROLLER ] 20 101222-004 [LABEL CONTROLLER 1
22 05221-000 |LABEL BATTERY 2 2 05221-000 JLABEL BATTERY 2
23 | 014222-003-99 |LABEL FORK-LIFT HERE 5 23 | 14222-003-99 [LABEL FORK-LIFT HERE 1
25 063255-001 |LABEL SCISSOR BRACE 1 25 063255-001 LABEL SGiISSOR BRACE 1
26 010076-001 |LABEL INST. 1 26 010076-001 |LABEL INST. 1
27 061220-002 |LABEL ANSI 1 27 061220-002 |l ABEL ANSI 1
28 101252-002  |LABEL WHEEL MAX LOAD 1 28 101252-009 |LABEL WHEES, MAX LOAD WHEEL 1
29 061205-005 [NAME PLATE 1 24 {61205-005 |[NAME PLATE 1
30 065368-000 [TACK 4 30 065368-000 {TACK 4
3t 064444-000 LABEL USA 4 K1} 064444-000 jLABEE USA 4
32 060830-003 | SAFETY WALK B X 21 1 32 060830-003 | SAFETY WALK 6 X 21 1
33 060830-002 |[SAFETY WALK8X 36 3 33 06G830-002 | SAFETY WALK 8X 36 3
34 060830-001  [SAFETY WALK 4 X 20 3 34 (060830-001 |SAFETY WALK 4 X 20 3
35 062562-001 |LABEL DANGFR 2 35 062562-001 |LABEL DANGER 2
36 066522-000 [EABEL BATTERY CHARGER 1 36 066522-000 |LABEL BATTERY CHARGER 1
37 066556-001 [LABEL WARNING 4 37 (166556-001  {LABEL WARNING 4
39 068639-000 |LABEL POWER TGO PLATFORM 1 39 | 068633-000 [LABEL POWER TO PLATFORM 1
40 107051-000 |LABEL, BATTERY DISCONNEGT 1 40 107051-000 [LABEL, BATTERY DISCONNEGT 1

Page 44

060546-006 MX15/19 | Parts Manual




-MX19

061898-001 Label Installation

Page 45

060546-006 MX15/19 | Parts Manual



NOTES:

Page 46 060546-006 MX15/19 | Parts Manual




o T T T TR TR R TR T TR TR R TS N TR TN RN TR RN DD Wy UEpRRy W iRy T TR TR WEERRE il SSSS—"mmm—mny S ST EESEES WSS WSS A

1-800-926-LIFT

UpRight
Call Toll Free in U.S.A






